
Britain's Best Selling Range of Garden Tractors
R

X-SERIES  
 2011

SERVICE DRAWINGS
AND

PARTS LIST

Countax House
Haseley Trading Estate
Great Haseley
Oxford OX44 7PF

Telephone: +44 (0) 1844 278800
Facsimile: +44 (0) 1844 278792
EMail: email@countax.com

Manufacturers of Britain's
No.1 Range of Garden Tractors
and Ride-on Mowers

Web Site: http://www.countax.com

Countax Limited



X-SERIES
SERVICE DRAWINGS

SECTION 01. 2WD BOGEY ASSY
SECTION 02. BONNET SUPPORT BRACKET ASSY
SECTION 03. DECK LAYOUT ASSY
SECTION 04. SIDE POD ASSY
SECTION 05. PLASTIC ARRANGEMENT
SECTION 06 DECK CRADLE ASSY

SECTION 07. ENGINE BELT & PARK BRAKE LAYOUT
SECTION 08. PEDAL LAYOUT ASSY
SECTION 09. STEERING ARRANGEMENT
SECTION 10. CHASSIS & PIVOT ASSY
SECTION 11. 4WD BOGEY ASSY
SECTION 12. X-SERIES 2WD D/H WIRING LOOM
SECTION 13. X-SERIES 4WD D/H & MANUAL WIRING LOOM

SECTION 15. CLUTCH ASSY
SECTION 16. FUEL TANK FIXINGS
SECTION 17. X-SERIES DECALS
SECTION 18. CONSOL ASSY
SECTION 19. ENGINE MOUNTING PLATE
SECTION 20 . K574J TRANSMISSION
SECTION 21. HYDRUALIC PIPES SYSTEM

20112011

SECTION 22.COMFORT STEER              

& PARTS LISTS

SECTION 06A DECK TENSION ASSY

SECTION 14. X-SERIES 2WD MANUAL WIRING LOOM



2WD BOGEY

X-SERIES

Rear

SECTION:

1

2

3

4

5

6

7
8

9
10

11

11

12

12

12

12

12

12

12

13
13

13

13

11

12
12

13

12
15

12

15

12

12

13

13

11

11

12

12

11

11

11

12

12

16 16

17

17

17

17

18

18

9

10

01

14

14



X SERIES 2WD BOGEY PARTS LIST 

  JAN 2011                                                                            SECTION 01  

                                             

             PART DESCRIPTION      PART NUMBER 

1 18” X 6.5” Turf Master Tyre 198004200 

2 18” Wheel + ¾” Bearings 198004100 

3 2WD Drive Rear Wheel Hub – 1” Studs rvsd 198004600 

4 X Series Bogey Lower Frame 328964400 

5 2WD Rear Axle 328962300 

6 X Series Bogey Bearing Housing 328963500 

7 X Series Bogey Upper Frame 328964500 

8 Rear Cast Bumper Weight 27kg 288251400 

9 M12 Nyloc Nut 049381100 

10 M12 x 24 x 1.6 Washer 088003600 

11 M8 x 25mm Bolt 02826000 

12 M8 Washer 08819501 

13 M8 Nyloc Nut 04850600 

14 28.5 x 17 x 1mm Galv washer 081258200 

15 M8 x 40mm Bolt 018003200 

16 M10 x 65mm Bolt 018005300 

17 M10 Washer 088002400 

18 M10 Nyloc Nut 04886100 

  



SECTION:

1

2

3

4

5

6

7

8

9

9

9
9
9

9

9

10

10

10

9

10

10

20

10

10
11

10
10 11

11

11

11
10

10

10 11

10
11

10 10 11

10 11

12

13

13

18

13

18

16

12

13

9
10

17 10
11

10
17

10
16

10

11

15
15

10

10
9

14

14

15

15

10

19

19

10

23

22

21

02

X -SERIES 
BONNET SUPPORT BRACKET

24

25
10

15

11

26

26



X SERIES BONNET SUPPORT PARTS LIST 

  JAN 2011                                                                           SECTION 2 

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 X Series RH Bonnet Hinge 327364801 

2 X Series Bonnet Hinge Top  301150801 

3 X Series LH Bonnet Hinge 327364701 

4 X Series Exhaust Heat Shield 327363700 

5 X Series Single Exhaust Silencer 327363600 

6 X Series Bonnet Frame 327364601 

7 X series L/H bonnet frame stay 301143800 

8 X series R/H bonnet frame stay 301143900 

9 M8 x 25mm Bolt 02826000 

10 M8 Washer 08819501 

11 M8 Nyloc Nut 04920100 

12 M10 x 25mm Bolt 028002300 

13 M10 Washer 088002400 

14 20mm Exhaust Spacer 189511100 

15 M8 x 20 Bolt 02825900 

16 M8 Philps MK5 Lock Nut 048001700 

17 Bonnet Pivot Spacer 31306100 

18 M10 Nyloc Nut 04886100 

19 Bonnet Spring 25805200 

20 M8 x 30 Bolt  018005700 

21 Quarter turn fastener  149546200 

22 Quarter turn fastener retainer 149500000 

23 Quarter turn fastener wing head stud 149499800 

24 X Series Exhaust Assembly 14.5 HP Briggs 
X Series Exhaust Assembly 16 & 18HP Kawasaki 
X25 Exhaust assembly Kawasaki 

327365401 
327891900 
32958100 

25 Engine Pulley belt Keeper Welded 327996300 

26 Galvanised Washer 39.4 x 8.5mm  089423400 

 

         



SECTION:

1

3

2

4

5

6

7

8

10

9

10

9 18

13

13

14

9
9

10

10
15

10

10
19

19

17

16

12

11

03

X-SERIES
DECK LAYOUT

20

21
21

10

23 22

24

25



X SERIES 
DECK LAYOUT 

PARTS LIST 

  JAN 2011                                                                            SECTION  03 

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 X Series Engine Pulley  32953100 
Use 32957100 for 

X/W25 4WD 
2 Transaxle PTO Jockey Pulley Plastic 20811500 

3 Transaxle PTO Jockey Pulley Steel 208000600 

4 Sweeper Jockey Cap Boss 31351100 

5 X Series Deck Tension Spring Bracket 301151100 

6 Jockey Wheel Spacer 18831600 

7 X Series Deck Drive Tension Lever  327366201 

8 Deck Belt Jockey Plate  327365501 

9 M8 Nyloc Nut 04920100 

10 M8 Washer 08819501 

11 B92 Belt Dayco Super II  229503800 

12 Key 1” x 1/4”  09830600 

13 M10 Washer 10.8 i.d x 20.7 o.d. x 2mm thk 088002400 

14 3/8 “UNF x 1” ¾ Hex Washer Thread Bolt 02942400 

15 Belt Spring  25908802 

16 Bonnet Pivot Spacer 31306100 

17 M8 x 20mm Bolt 02825900 

18 M10 Nyloc Nut 04886100 

19 M8 x 40 Bolt 018003200 

20 Deck Belts B64 for all decks 228986300 

21 6203 Bearing 10811600 

22 DAYCO A76 SUPER 2  22919900 

23 OILITE BUSH 52824700 

24 40mm internal Circlip 07847600 

25 Engine Pulley Spacer 29mm 
Engine Pulley Spacer 34mm X25 Only 

183028800 
189542600 

 

 

         



SECTION: 04

1

2

3

4

5

30

6

7

8

3 32

9

10

11

3112

1325

29 23

24

39
40

40
39

15
17

14
15

1415

17

15

1521

15

20

1733

33

22A

27

28

19 18

16
26

34

X-SERIES SIDE POD LAYOUT
22B

27

31

32

31

32

37
36

15

35

27

38

32
31

32
27



X SERIES 
SIDE POD ASSEMBLY 

PARTS LIST 

  JAN 2011                                                                           SECTION 4 

                                             

 PART DESCRIPTION      PART NUMBER 

1 X Series Manual Lift Spindle 189508100 

2 X Series Rh Sidepod  328965301 

3 Pedal Cassette Bearing Housing 301048100 

4 X Series Side Pod Anchor Bar  328965401 

5 X Series Transport Lever Lh Grip 149547200 

6 X Series Lift Handle Spacer 3.5mm 189511700 

7 X Series Deck Lift Handle  328965202 

8 X/W Deck Lift Handle Spacer 94.5mm Long 183857300 

9 X Series Transport Lever Rh Grip 149547100 

10 X Series Transport Lever Button 149547000 

11 X Series Deck Lift Handle Button Rod 318962800 

12 X Series Lift Handle Spacer 10mm 189511600 

13 X Series Deck Lift Latch 307253000 

14 M8 X 25mm Bolt 02826000 

15 M8 Washer 08819501 

16 Position Sensor 449666600 

17 M8 Nyloc Nut 04920100 

18 25mm Steering Pulley Spacer 183029300 

19 Deck Safety Switch Plate 307255500 

20 M8 X 60 Bolt  018000600 

21 M8 X 40mm Bolt 018003200 

22A 
22B 

Ignition Switch Plate With Choke 
Ignition Switch Plate Without Choke 

301954600 
301954400 

23 X/W Series Deck Lift Chain 51 Links 238000601 

24 X Series Chain Joint Link  23875700 

25 X/W Series Deck Lift Handle Spring 259405700 

26 M4 x 25 Pozi Head Screw 02941100 

27 M5 X 16mm Flange Butt Head Socket Drive Screw 019479500 

28 M5 Cage Nut (2mm) 04936800 

29 Pto End Spacer 31306200 

30 M5 X 30mm Csk Socket Head Screw 028004000 

31 M5 Nyloc Nut 04885900 

32 M5 Washer 088002800 

33 6203 2rs Bearing 10811600 

34 M4 Nyloc Nut 04826400 

35 X/W Series Side Pod Handle Bracket 541088300 

36 Rubber Bung 149553100 

37 M5 x 16mm Hex Head Screw 02912200 

38 M8 Clench Nut 049382300 

39 M8 x 16mm Screw 028003500 

40 M8 x 25 x 3mm Washer 08819800 



P

1

2

3

4

5

6

12

13

14

15

16

17

17
18

19
20 21

22

7

9

8

SECTION: 05

X-SERIES
BODYWORK LAYOUT

11

23

24

2526 27

28
28

29

30

31
32

33

34

35
36
37 38

39

40

41

41

42

42

10

53

43

44

45

46
47

48

49

50

51

52

54

55

56
57

58

59

59



X SERIES 

PLASTIC BODYWORK ARRANGEMENT 

 PARTS LIST 

  JAN 2011                                                                            SECTION 05  

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 X Series Control Panel Cover 148018600 

2 X Series Fuel Tank Cover 148018700 

3 X Series Foot Plate Moulding 148018800 

4 X Series Consol Rear Cover 148018900 

5 X Series Consol Front with Light Rings 148019000 use 
149547400 

6 X Series Consol Top 148019100 

7 X Series Hood Rear Engine 148018200 

8 X Series Engine Side Panel LH 148019200 

9 X Series Engine Side Panel RH 148019300 

10 Side Fuel Tank LH 148018300 

11 Deck Belt Cover 149545001 

12 Hand Brake Cup Holder 148013900 

13 Hand Brake Lever Housing 148014000 

14 Screw M6 x 20mm 018000300 

15 Hand Brake Handle Knob 187185300 

16 Hand Brake Handle Badge 359505100 

17 Washer ¼” T3 08874300 

18 Nut Nyloc M6 04920500 

19 Steering Wheel 14928200 

20 M8 Washer 08819501 

21 Bolt M8 x 25mm 02826000 

22 Steering Wheel Cap 14938700 

23 Seat 14947200 

24 Seat Plate Adjuster RH 30117900 

25 Seat Plate Adjuster LH 30118000 

26 Rivet 5mm x 10mm 12824400 

27 Starlock Washer ¼” 08868700 

28 Adjustable Seat Channel RH 
Adjustable Seat Channel LH 

30117700 
30117800 

29 Compression Spring Universal 25831100 

30 Seat Channel (bolt on) 30144900 

31 M8 x 40 x 3mm Heavy Gauge Washer 08925400 

32 ¼” x 5/8” Shake Proof Washer 08824200 

33 Bolt M8 x 20mm 02825900 

34 Tool Tray 14848500 

35 M10 x 40mm Socket Cap Screw Z/P 028003400 

36 Adjustable Seat Spring 25845600 

37 Spring Retaining Washer (seat) 27835400 

38 Spacer (seat spring) 31330800 



X SERIES 

PLASTIC BODYWORK ARRANGEMENT 

 PARTS LIST 

  JAN 2011                                                                            SECTION 05  

39 Washer 10.8 i.d. x 20.7 o.d. x 2mm thk 088002400 

40 Seat Pivot Rod 313022500 

41 M8 Nut Nyloc 04920100 

42 R-Clip 2mm 06849100 

43 2” Closed Grommet 529470700 

44 Oil Reservoir 3.5 LTR 4wd 148018400 

45 K46 Oil Tank 148014600 

46 Reservoir Hose 149549400 

47 Jubilee Clip 11856900 

48 Vent Valve Breather Tuff Torq Pt.No 
1948592452 

49 Cable Reservoir Keeper 301894201 

50 Swell Action Latch 338000900 

51 16mm Open Grommet 52849200 

52 X & W SERIES 4 WD HYDRAULIC TANK PLUG 148019500 

53 Seat Handle 30203100 

54 Seatbox 301148000 

55 SeatBox Flap 307254400 

56 M5 Washer 088002800 

57 M5 Nyloc Nut 04885900 

58 M5 x 16mm Pozi pan screw 019479500 

 

 

         



1

24

19

3

21

20

10
27

14

178

19

23

15

16
28

10
7

7
10

28

22

14
13

13

9

11

6
13

12

13

14

16
23

12
17

23
21 239

13

13

14

14

10
13

29

17
18

14
10

13

2917

18

SECTION: 06

26

25

5

4

2



X SERIES DECK CRADLE ASSEMBLY PARTS LIST 

 

 PARTS DESCRIPTION PART NUMBER 

1 Cradle Welded Assembly  327875800 

2 Deck Lift Arm Front Shaft 183841700 
3 Deck Lift Tongue Shaft Weld Assy 327856000 
4 Deck Lift Arm Welded Assembly RH 327875901 
5 Deck Lift Arm Welded Assembly LH 327876101 
6 Deck Tongue Shaft Lift Bracket 541030800 
7 Deck Lift Shaft Locking Plate 541030601 
8 9mm Long Spacer 18302700 
9 M8 x 25mm Bolt 02826000 

10 M8 x 24.5 x 2.5mm Washer 088001600 
11 Deck Rear Lift Spacer 183842000 
12 M8 x 30mm Screw 018001600 
13 M8 x 21 x 1.6mm Washer 08819700 
14 M8 Nyloc Nut 04920100 
15 M5 Cage Nut 049382600 
16 M10 x 35mm Bolt 019480600 
17 M8 x 40 x 3mm Washer 08925400 
18 M8 x 35m Bolt 01935700 
19 M10 Nyloc Nut 04886100 
20 Compression Spring 38L x 12.5 O.D. x 1 W.D. 256813400 
21 Ball Bearing 60002Z 109011000 
22 Deck Tongue Shaft Lift Link 541030700 
23 M10 x 21 x 1.25mm Washer 089422400 
24 Deck Lift Cradle Locking Handle 183841600 
25 Spring 258000700 
26 Screw 028663800 
27 M8 x 20mm Bolt 02825900 
28 M8 x 16mm Bolt 028001000 
29 12.7 x 10mm spacer 189502700 

   
 

 

  

 
                   
 
 
 
 
 
 
 
 
 
 
JAN 2011                                                                                    

 



X

SECTION: 6A

12

7

6

10

8

16

4

11

14

15

7

6

5

3

6

20
17

18

2

6

13

9

1

6

7

6

13

6

7

19



X SERIES DECK TENSION ASSEMBLY PARTS LIST 

 

 PARTS DESCRIPTION PART NUMBER 

1 X/W Tension Link Arm 541059400 

2 X/W Tensioner Pivot Arm Assembly 327876200 
3 X/W Link Arm Pivot Spacer 183842500 
4 Rose Joint Spacer 31302400 
5 X/W Tensioner Assembly 327876300 
6 M8 Washer 088003700 
7 M8 Nyloc Nut 04920100 
8 Westwood Pulley 5822 
9 Sweeper Pulley Spacer 31350400 

10 Sweeper Jockey Cap 31351100 
11 M10 Rose Joint 10872600 
12 X/W Tensioner Chassis Bracket 541059200 
13 M8 x 25mm Bolt 02826000 
14 M10 Washer 088002400 
15 M10 x 60mm Bolt 018006600 
16 M10 Half Nut 04872100 
17 M8 x 55mm Bolt 028662600 
18 Brake Engage Spring 25812201 
19 M8 x 50mm Bolt 018001800 
20 Bonnet Pivot Spacer 31306100 

 

 

  

 
                   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
JAN 2011                  SECTION 6A                                                                         

 



P

1

1
2

2

3

4

5
6

7

8
67

10

11

12

13 14

9

16

17

18

19

2021
22

23

24

25

SECTION:

38

41

39

40

33

36

37
28

32

26
26

27

27

28

29

32
28

26
27

43

51
15
31

27

59
35

26

32

33

26

27

26

27

47

45
44

48

46 42

27

30

49

26

27

27

69

07

ENGINE BELT &
PARK BRAKE LAYOUT

50

51

52
53

27

54

3455

26
26

43

27

2727

57

5956

58

58

60

61

64
25
63

62
63

65

66

68



                          X SERIES ENGINE BELT AND PARK BRAKE LAYOUT 

  JAN 2011                                                                            SECTION 7 

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 Sweeper Jockey Cap Boss  31351100 

2 Belt Keeper 307187100 

3 Engine Pulley 32953101 
Use 32957100 for 

X/W25 4WD 
4 Jockey Pulley 20811500 

5 Jockey Wheel Spacer 18831600 

6 X Series Transmission Belt Jockey Plate 327365600 

7 X Series Clutch Trunnion 189503600 

8 Trunnion Spring 259405100 

9 Handbrake Link Rod Spacer 178972700 

10 X Series Park Brake Rod 328963600 

11 X Series Hand Brake Cross Shaft Bolted Link 301150300 

12 X Series Hand Brake Shaft Inner Spacer 189515400 

13 X Series Hand Brake Cross Shaft 328963300 

14 X Series Hand Brake Shaft Outer Spacer 189508500 

15 X Series Clutch Push Rod  328961901 

16 X Series Hand Brake Lever Link Rod 327366100 

17 Hand Brake Handle 327366300 

18 X Series RH Side Pod 328965301 

19 Hand Brake Cup Holder 148013900 

20 Hand Brake Knob 187185300 

21 Hand Brake Handle Self Adhesive Badge 359505100 

22 M6 Socket Screw Cap 148014300 

23 Screw M6 x 20mm 018000300 

24 M6 Washer 089422200 

25 M6 Nyloc Nut 04920500 

26 M8 Nyloc Nut 04920100 

27 M8 Washer 08819501 

28 M10 Washer 088002400 

29 7/16 UNF x 1” 3/4 028003900 

30 M8 x 70 Bolt 01850700 

31 M8 x 20mm Mushroom head Bolt 018805200 

32 M10 Nyloc Nut 04886100 

33 M10 Nut 04872100 

34 Clutch Push Rod 189520300 

35 C4WD Park Brake Trunnion 189514100 

36 M10 Rose Joint 108728000 

37 M10 x  50 Bolt 018002300 

38 Deck Lift Pin 31339401 



                          X SERIES ENGINE BELT AND PARK BRAKE LAYOUT 

  JAN 2011                                                                            SECTION 7 

39 Handbrake Nylon Bush 149498000 

40 Handbrake Spring 258000600 

41 R Clip 2mm 06849100 

42 Circlip 07906600 

43 Bonnet Pivot Spacer 31306100 

44 M5 nyloc Nut 04885900 

45 M5 Washer 088002800 

46  X15HP Throttle Control 
X16,18 & 25HP Kawasaki Throttle Control 
X16,18 & 25HP Kawasaki Choke Control 

528007200 
529469600 
529470300 

47 M5 x 16 Bolt 02912200 

48 Throttle control knob 149547700 

49 Front belt Guide 327365900 

50 Transmission Belt A76 22919900 

51 M8 Half Nut 04852100 

52 90mm transmission pulley 209044400 

53 Transaxle PTO Jockey Pulley Steel 208000600 

54 K46E 2WD 
K574C 4WD with power steering  
K574J 4WD 

478000300 
479389200 
479389400 

55 Park Brake Switch Bracket 301151300 

56 T/Axle Support Bracket Long 307249000 

57 T/Axle Support Bracket Short 307249100 

58 M8 x 25mm Bolt 02826000 

59 M8 x 45mm Bolt 02941000 

60 Front Dump Valve 321123302 

61 Front Dump Valve Bracket 301151200 

62 M6 x 16mm Screw 028662300 

63 ¼” Washer 08825600 

64 ¼” Starlock Washer 07868700 

65 ¼” x ½” Flat Head Solid Pin 012855800 

66 35 degree Throttle Adaptor Plate 301151000 

67 Engine Rod Sleeve 174000900 

68 15mm Rose Joint Spacer 189513700 

69 M8 x 35mm Screw 01935700 

 

 

 

         



1

2
3

4

3

5

7
8

9

10

11

12

13

14
15

SECTION:

16

1718

19 27
23

20

25

21
22

22

21

21

26

26

20

25
21

21

21

456

41

31

40

21

24

X-SERIES

PEDAL LAYOUT

08

40

23
40

23

43

20
21

28/44

29

30

32

33
34

35

36

37
38

39

40

21

20

20

40

21

42

NOTE:
For 2WD part 16 replaces
part 42 between the
thrust washer and the wheel
and part 42 is not used.

44

47
46



X SERIES PEDAL LAYOUTPARTS LIST 

JAN 2011                                                                              SECTION 08  

 

 

             PART DESCRIPTION      PART NUMBER 

1 X Series Pedal Shaft Inner Spacer  189515400 
2 X Series Transmission Control Link 301149100 

3 Bonnet Pivot Spacer 31306100 

4 X Series Pedal Cross Shaft Bolted Link 301150000 

5 X Series Forward Pedal  328963200 

6 X Series Forward Pedal Bearing 10mm  i.d. 10899900 

7 X Series Reverse Pedal Shaft  328962902 

8 X Series Reverse Pedal Saddle 301150600 

9 X Series Reverse Pedal  328964100 

10 Small Pedal Rubber (Reverse) 148013800 

11 X Series R/H Foot Plate 301149000 

12 X Series Forward Pedal Rubber 148013700 

13 X Series Transmission Link Rod 318962300 

14 X Series Pedal Shaft Outer Spacer 189509700 

15 X Series Pedal Cross Shaft  328963400 

16 K 46 Transaxle Spacer 189498701 

17 18” X 6.5” Turf Master Tyre 198004200 

18 Rim Hub 18"Tyre 198004300 

19 Wheel Hub 198002000 

20 M8 Nyloc Nut 04920100 

21 M8 Washer 08819501 

22 M8 x 25 Bolt 02826000 

23 M8 3mm washer 08819800 

24 M5 x 16 Button head screw 019479500 

25 M8 Rod End 10896200 

26 M8 Nut 04822300 

27 M8 x 55 Bolt 019479800 

28 46 x 26 galv washer for 2WD Only 089419000 

29 19mm External Circlip 07921200 

30 Hub cap 14811800 

31 M10 Nyloc Nut 04886100 

32 6203 2rs Bearing 10811600 

33 K46 Thrust Washer 307191802 

34 4.8 x 10mm Pop Rivet 12824400 

35 Pedal Cassette Bearing Housing 301048100 

36 4WD Oil Reservoir Tank Bracket 307255001 

37 Spring Anchor Bracket 307249200 

38 RH Side pod Chassis Bracket 307253600 

39 X/W SERIES LOWER SIDE PANEL BRACKET 301144200 

40 M8 x 20 Bolt 02825900 

41  M10 Washer 088002400 

42  wheel spacer 189503401 

43 Deck height Lever pivot 18317401 

44 46 x 19.5 galv washer 4WD Only 30127800 

45 M8 x 35mm Screw 01935700 



X SERIES PEDAL LAYOUTPARTS LIST 

JAN 2011                                                                              SECTION 08  

 
46 M5 Washer 088002800 
47 M5 Nyloc Nut 04885900 

 



X-SERIES
 STEERING ARRANGEMENT

SECTION: 9

1

1

23

20

14

21

21

21

21

6

7

7

19

8

9

10
11

19

19

19
5

14
16 20

14

14
20

195

5

14

16

14

16

14

16

12
19

20

19

14

17
14

14

16

14

18

16

14

20

19

19

19

19
20

15
14

15
14

13

8

13

8

13

8

15

1514

14

22

4

4

8

2323

23 23



                                     X SERIES STEERING ARRANGEMENT 

  JAN 2011                                                                            SECTION 9 

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 X Series Steering Sprocket Spacer 30mm 189505700 

2 X Series Steering Column  
X Series Power Steering Column 

327364400 
183526700 

3 X Series Steering Sprocket Spacer 64mm 189505600 

4 M4 Lock Nut 04826400 

5 Steering Guide Bracket 301150900 

6 X Series Steering Cable  348124500 

7 X Series 12 Tooth Steering Sprocket 327364301 

8 8 x 25 x3mm washer 08819800 

9 X Series Steering Ring Arrangement 409431300 

10 X Series Manual Steering Support Plate 301147101 

11 Column Lower Bearing 10801700 

12 Oil Reservoir Guide Bracket 301894201 

13 M8 x 90 Bolt 018003400 

14 M8 Washer 08819501 

15 M8 x 80 Bolt 028003300 

16 M8 Nyloc Nut 04920100 

17 M8 x 20 Bolt 02825900 

18 M8 x 25 Bolt 02826000 

19 688 2RS Bearing 108728900 

20 25mm Pulley Spacer 183029300 

21 Steering Guide Pulley 189510001 

22 M4 x 12 Steel Screw 02826300 

23 M8 x 13 x 1mm washer 089422300 

 

 

         



13

14

17
16

17
16

17

16

17
16

15

16

15

2

3

4

5

63
19

14

18

14

14

20

18

14

7

8

9

8

7

14

21

14

25

14

25 14

21

14

21
10
22

11

12
23

22

14
21

14

21

14

1

X-SERIES
CHASSIS & PIVOT 

SECTION: 10

24

10
22

24

14
21

21
14



X SERIES 
CHASSIS & PIVOT 

PARTS LIST 

  JAN 2011                                                                            SECTION 10  

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 X Series Chassis  327364001 

2 X Series Knuckle Pivot Bracket  328964201 

3 1” Taper Bearing Seal 4T-L44643/L44610 108728500 

4 Knuckle Bearing Inner Spacer 189509600 

5 X Series Knuckle  328964300 

6 X Series Steering Stop Plate 301146600 

7 X Series Steering Cable Outer Disc 307248800 

8 X Series Steering Cable Inner Cable 307248900 

9 X Series Steering Cable Middle Disc 307248700 

10 X Knuckle Bearing Washer 189508900 

11 X Series Knuckle Spacer 183029200 

12 X Series Knuckle Saddle  328964901 

13 M8 x 25 Bolt 02826000 

14 M8 Washer 08819501 

15 M10 x 30 Bolt  018003000 

16 M10 Washer 088002400 

17 M10 Nyloc Nut 04886100 

18 M8 x 35 Bolt 01935700 

19 M8 x 30 Bolt 018001600 

20 M8 x 16 Bolt 028001000 

21 M8 Nyloc Nut 04920100 

22 M16 Nyloc Nut 048002000 

23 M16 Washer 088002600 

24 6205 2RS 10806600 

25 M8 x 40mm Screw 018003200 

 

 

         



Rear

X-SERIES
4WD BOGEY

SECTION:11

36

36

12

12

7
36

36

12

12
21

2221
22

22

22
23

23
12

15

25

12

12

24

13

12

13 12
12

4

6

12

12
13

13

12

12
13

13

1717
18

18

24

12

12
25

40

22

22

27
2822

25
12

8

16

17

23

23
22

22

22

40

44

45 41

9
42

42
10

43

40

46

40
40

23

22

22
22

22

22

22

23 23

17

20
26

22

27

12
36

12
36

27
22

27
2214

12

12
25 27

12

15

28

22

22

19

24

12

13

1

2

29

31

3

30
33 3435

12

12

12
12

36

36

13

13

12
13

12

13
12

12

36

12

37

32

38

5

39

DUMP VALVE SWITCH BRACKET 
FROM 60502...

11

11

47

48 49

50
12

50
50

51 52

52

52

52

53

26

21



 

                                  X-SERIES 4WD BOGEY 

                                               PARTS LIST 

             PART DESCRIPTION      PART NUMBER 

1 18” X 6.5” Turf Master Tyre 198004200 

2 18” Wheel  198004300 

3 4WD Drive Rear Wheel Hub 198004600 

4 X Series Bogey Lower Frame 301147900 

5 Rose Joint 3/8” x 3/8” unf 52801200 

6 X Series Bogey Bearing Housing 189509300 

7 X Series Bogey Upper Frame 301149400 

8 Rear Cast Bumper Weight 27kg 288251400 

9 Dump Valve Switch Bracket 307254600 

10 Position Sensor 449666600 

11 Rear Wheel Key 09830700 

12 M8 Washer 08819501 

13 M8 Nyloc Nut 04920100 

14 M8 x 35mm Bolt 018001600 

15 M8 x 40mm Bolt BZP 018003200 

16 M10 x 65mm Bolt Hx Hd BZP 018005300 

17 Washer 10.8 i.d. x 20.7 o.d. x 2mm thk 088002400 

18 M10 Nyloc Nut 04886100 

19 KTM10 Transaxle 301974300 

20 Dump Valve Rod 321123301 

21 16mm Grommet 52849700 

22 M6 Washer 089422200 

23 M6 Nut Nyloc 04920500 

24 M8 x 90mm Bolt 018003400 

25 M8 Full Nut 04822300 

26 4WD Bell Crank Pivot Spacer 189512700 

27 M6 Hex Nut 049382100 

28 M6 x 35mm Bolt  C/P 019478900 

29 K46 Thrust Washer 301974300 

30 Wheel Washer 08829900 

31 K574 Transmission Wheel Spacer 189512300 

32 Park Brake Switch Bracket 307022200 

33 Axle Circlip 07921200 

34 Hubcap 14811800 

35 Wheel Nut 048000800 

36 M8 x 25mm Bolt  Z/P HT 01902300 

37 Speed Control Link Rod  318962400 

38 Speed Control Link Rod Trunnion 189512600 

39 Control Link Rod (short) 318962500 

40 M6 X 20 Bolt 018000300 

41 M4 X 25 Bolt 02941100 

42 M4 Washer 08826200 

JAN 2011                                                                                 SECTION 11 

 



 

 

 

X-SERIES 4WD BOGEY 

PARTS LIST 

             PART DESCRIPTION      PART NUMBER 

43 M4 Nyloc Nut 04826400 

44 Rear Dump Valve Rod 318962602 

45 Dump Valve Guide Bracket 307245700 

46 Dump Valve Switch Arm 301151500 

47 X/W 4WD Rear Transmission Bracket 308418901 

48 4WD Rear Transmission RH Wheel Hub Spacer 189512500 

49 Washer Transaxle 089423500 

50 4WD Rear Transmission Spacer 189512800 

51 Transmission Speed Arm 328964600 

52 Speed Control Link Spacer 189512000 

53 4WD Bell Crank Link 3072542000 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

JAN 2011                                                                                 SECTION 11 



S ECTION. 12

X SERIES4WD DH & MANUAL WIRING LOOM

25

27

18

14

4

22

23

24

19
20

5
4

17

16

8 6
7

6

1

3

26

2

12 11 10

13

15

21A

J AN 2011

9

21



X- SERIES 4WD DIAL HEIGHT & MANUAL LOOM PARTS LIST 

 
 PART DESCRIPTION PART NUMBER 

1 

2 Fuse box Holder 2002 301139400 

3 Deck Control PCB upto 80318 
Deck Control PCB from 80318 to current 

448017104 
449690300 

4 Momentary switch  448016100 

5 X-Series Dashboard Switch Loom 449664500 

6 Light Unit - Hella 448008400 

7 Bulb 21W - Hella 448008500 

8 Headlight Loom 449664000 

9 Electric Relay 12v / 30amp with Diode 449562700 

10 Dial Height  PCB Metal Switch  449561501 

11 31mm Collet Knob  148010601 

12 31mm Collet Knob Cap 148011001 

13 Position Sensor Switch 449666600 

14 Hiwin Actuator X series 449664100 

15 Seat Switch 44949500 

16 Clutch Loom Magstop 44946800 

17 Electric Magstop Clutch 44936100 

18 Battery Charger Decal 359509300 

19 Ignition Switch 448010700 

20 Ignition Key 529471700 

21 Fuel Level Sender (Comes with parts listed at 21a) 449664200 

21a Fuel Sensor Grommet and Washer 149510900 

22 Earth Lead 449663800 

23 Lead Battery to Solenoid 449663700 

24 Battery 458141200 

25 X Series Dial Height Loom 449666701 

26 Dial Height Circuit Breaker 449665400 

27 Battery Charger 449562800 

 The following parts are not illustrated  

28 Battery Charger Instructions  36919400 

29 Tie Wrap  52858400 

30 Tie Wrap Mount  52816800 

31 Tie Wrap Self Adhesive  52816700 

32 Starter Solenoid  44814801              

33 Start Lead  449663900 

34 10A Fuse  44889500 

35 20A Fuse  44835000 

36 30A Fuse  449559200 

37 Female spade to male bullet 100mm long extension 
wire (only used on x25) 

 

JAN 2011                                                                                     SECTION 12 

Main Control PCB - please see reference table on page 36 



S ECTION. 13

X SERIES2WD DH  WIRING LOOM

25

27

18

14

4

22

23

24

19
20

5
4

17

16

8 6
7

6

1

3

26

2

12 11 10

13

15

21A

J AN 2011

9

21



X- SERIES 2WD DIAL HEIGHT LOOM PARTS LIST 

 
 PART DESCRIPTION PART NUMBER 

1 

2 Fuse box Holder 2002 301139400 

3 Deck Control PCB upto 80318 
Deck Control PCB from 80318 to current 

448017104 
449690300 

4 Momentary Switch  448016100 

5 X-Series Dashboard Switch Loom 449664500 

6 Light Unit - Hella 448008400 

7 Bulb 21W - Hella 448008500 

8 Headlight Loom 449664000 

9 Electric Relay 12v / 30amp with Diode 449562700 

10 Dial Height  PCB Metal Switch  449561501 

11 31mm Collet Knob  148010601 

12 31mm Collet Knob Cap 148011001 

13 Position Sensor Switch 449666600 

14 Hiwin Actuator X series 449664100 

15 Seat Switch 44949500 

16 Clutch Loom Magstop 44946800 

17 Electric Magstop Clutch 44936100 

18 Battery Charger Decal 359509300 

19 Ignition Switch 448010700 

20 Ignition Key 529471700 

21 Fuel Level Sender (Comes with parts listed at 21a) 449664200 

21a Fuel Sensor Grommet and Washer 149510900 

22 Earth Lead 449663800 

23 Lead Battery to Solenoid 449663700 

24 Battery 458141200 

25 X Series Dial Height Loom 449666001 

26 Dial Height Circuit Breaker 449665400 

27 Battery Charger 449562800 

 The following parts are not illustrated  

28 Battery Charger Instructions  36919400 

29 Tie Wrap  52858400 

30 Tie Wrap Mount  52816800 

31 Tie Wrap Self Adhesive  52816700 

32 Starter Solenoid  44814801              

33 Start Lead  449663900 

34 10A Fuse  44889500 

35 20A Fuse  44835000 

36 30A Fuse  449559200 

37 Female spade to male bullet 100mm long extension 
wire (only used on x25) 

 

JAN 2011                                                                                     SECTION 13 

Main Control PCB - please see reference table on page 36 



S ECTION. 14

X SERIES2WD DH WIRING LOOM

20

21

13

3

17

18

19

14
15

4
3

12

11

7 5
6

5

1

2

9

10

16A

J AN 2011

8

16



X- SERIES 2WD MANUAL LOOM PARTS LIST 

 
 PART DESCRIPTION PART NUMBER 

1 

2 Fuse box Holder 2002 301139400 

3 Momentary Switch 448016100 

4 X-Series Dashboard Switch Loom 449664500 

5 Light Unit - Hella 448008400 

6 Bulb 21W - Hella 448008500 

7 Headlight Loom 449664000 

8 Electric Relay 12v / 30amp with Diode 449562700 

9 Position Sensor Switch 449666600 

10 Seat Switch 44949500 

11 Clutch Loom Magstop 44946800 

12 Electric Magstop Clutch 44936100 

13 Battery Charger Decal 359509300 

14 Ignition Switch 448010700 

15 Ignition Key 529471700 

16 Fuel Level Sender (Comes with parts listed at 16a) 449664200 

16a Fuel Sensor Grommet and Washer 149510900 

17 Earth Lead 449663800 

18 Lead Battery to Solenoid 449663700 

19 Battery 458141200 

20 X Series Dial Height Loom 449667101 

21 Battery Charger 449562800 

 The following parts are not illustrated  

22 Battery Charger Instructions  36919400 

23 Tie Wrap  52858400 

24 Tie Wrap Mount  52816800 

25 Tie Wrap Self Adhesive  52816700 

26 Starter Solenoid  44814801              

27 Start Lead  449663900 

28 10A Fuse  44889500 

29 20A Fuse  44835000 

30 30A Fuse  449559200 

31 Female spade to male bullet 100mm long extension 
wire (only used on x25) 

 

JAN 2011                                                                                     SECTION 14 

Main Control PCB - please see reference table below 



1

2

4

5

6

21

8

9

10

810 10

8

7
8

7

8

8

11

8

11

8

11

8

11

8

11

8

11

17
18

15 16

19

19

3

12

13

14

X-SERIES CLUTCH ASSEMBLY

SECTION: 15

17

18

18
18

20

22

23

23
24

21

8

11
8



X SERIES CLUTCH ASSEMBLY 

  JAN 2011                                                                            SECTION 15  

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 M10 x 50mm Bolt 018002300 
2 X Series Deck Drive Clutch shaft Cap 183029701 

3 Key ¼ x 1” 09830600 

4 5” Deck Pulley 20869502 

5 8mm Deck Drive Pulley Spacer 183203100 

6 Electric Magstop Clutch 44936100 

7 M8 x 35mm Bolt 01935700 

8 M8 Washer 08819501 

9 X Series Electric Clutch Stop  328965501 

10 M8 x 20mm Bolt 02825900 

11 M8 Nyloc Nut 04920100 

12 X Series Clutch Shaft 183029803 

13 Special Bearing Housing 10900300 

14 X series Chassis Front Stiffener 301146200 

15 Battery Strap 149499500 

16 Battery 12v 458141200 

17 M6 x 25mm Bolt 028002900 

18 M6 Washer 089422200 

19 M6 Nut 04920500 

20 Deck Drive Belt Retainer 327803800 

21 M8 x 25mm Bolt 02826000 

22 M10 x 30mm Bolt 018003000 

23 M10 Washer 088002400 

24 M10 Nyloc Nut 04886100 

 

         



SECTION: 16

9

8

8

6

3

2

4
5

4

5

4

55

22

3

512

512

12

512

5
12

8
8

1

7

11

10

5

X-SERIES
FUEL TANK  

13

14 15
1516

17



X SERIES 
FUEL TANK  
PARTS LIST 

  JAN 2011                                                                            SECTION 16 

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 X Series Fuel Tank Bracket 301144101 

2 Washer ¼” T4 HP 08874300 

3 M6 x 10 Bolt 018000700 

4 M8 x 20 Bolt 02825900 

5 M8 Washer 08819501 

6 Fuel Cap 529469900 

7 X Series Fuel Tank Cover 148018700 

8 Fir Tree Fastener 4958 

9 X Series Fuel Tank 148018300 

10 Fuel Empty Sensor 449664200 

11 X Series Fuel Tank Bracket 301144001 

12 M8 Nyloc Nut 04850600 

13 Jubilee Clip  11856900 

14 Fuel Pipe 14803200 

15 Spring Type Hose Clip 11867100 

16 Fuel Tap Supplied By Engine 
Manufacturer 

17  Fuel Filter Supplied By Engine 
Manufacturer 

 

 

         



1 2
3

! DANGER !

BLADES MAY CONTINUE
TO ROTATE AFTER

ENGINE HAS STOPPED

KEEP HANDS AND FEET
AWAY FROM BLADE AT ALL TIMES

4

5

!
n/min

7

8
10

9
P

11

12

ATTENTION! !
DO NOT START THE ENGINE WITH THE 

DUMP VALVE IN THE FREEWHEEL POSITION

THIS CAN RESULT IN SERIOUS INTERNAL DAMAGE
TO THE TRANSAXLES

14

ATTENTION
! DO NOT START THE ENGINE WITH THE 

DUMP VALVES IN THE FREEWHEEL POSITION

THIS CAN RESULT IN SERIOUS INTERNAL DAMAGE
TO THE TRANSAXLES

!

15

100
6
105

X SERIES DECALS

SECTION: 17

17 18

13

359518602

7b

16

 

 

X15

X15
POWERED by

POWERED by



X- SERIES  

DECALS  

PARTS LIST 

 
 PART DESCRIPTION PART NUMBER 

1 Throttle and Choke Decal 359516500 

2 Throttle Decal 359516600 

3 Dial Height Decal 359516700 

4 Blade Danger Decal 35803300 

5 CE Decal 35912000 

6 100 db Decal 
105db Decal 

35809701 
359497101 

7 
7b 

Consol Decal 
Consol Decal Manual 

359510500 
359518602 

8 Countax Badge (Silver) 359505801 

9 X Series Badge 
W Series Badge 

359513700 
359513800 

10 CTX bonnet Badge 359513400 

11 Handbrake Badge 359505100 

12 X15 Side Panel Decal RH Powered by Briggs 
W15 Side Panel Decal RH Powered by Briggs 

359510800 
359511800 

13 X15 Side Panel Decal LH Powered by Briggs 
W15 Side Panel Decal LH Powered by Briggs 

359510900 
389511900 

 X16 Side Panel Decal RH Powered by Kawasaki 
W16 Side Panel Decal RH Powered by kawasaki 

359546600 
359547600 

 X16 Side Panel Decal LH Powered by Kawasaki 
W16 Side Panel Decal LH Powered by Kawasaki 

359546500 
359457500 

 X16 Side Panel Decal RH 4WD Kawasaki 
W16 Side Panel Decal RH 4WD Kawasaki 

359546801 
359547801 

 X16 Side Panel Decal LH 4WD Kawasaki 
W16 Side Panel Decal LH 4WD Kawasaki 

359546701 
359547701 

 X18 Side Panel Decal RH 4WD Kawasaki 
W18 Side Panel Decal RH 4WD Kawasaki 

359547001 
359548001 

 X18 Side Panel Decal LH 4WD Kawasaki 
W18 Side Panel Decal LH 4WD Kawasaki 

359546901 
359547901 

 X25 Side Panel Decal RH 4WD Kawasaki 
W25 Side Panel Decal RH 4WD Kawasaki 

359547201 
359548201 

 X25 Side Panel Decal LH 4WD Kawasaki 
W25 Side Panel Decal LH 4WD Kawasaki 

359547101 
359548101 

14 4WD Transaxle Dump Valve Warning Decal 359516200 

15 4WD Dump Valve Warning Decal (Steering Arm) 359516300 

16 Deck Belt Release Decal 35914600 

17 LH Foot Mat 148019600 

18 RH Foot Mat 
Parts not illustrated 

148019700 

19 Ariens Decal 05359900C 

20 Combi Decal (English) 358833100 

21 Combi Decal (French) 358833200 
 

 

 
JAN 2011                                                                                    SECTION 17  



SECTION: 18

15

13

20

12

20

29
32

31

30
31

33
34

8

8

34

35 35

23

16

23



                                           X SERIES CONSOL ASSEMBLY 

  JAN 2011                                                                            SECTION 18  

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 X Series Dashboard Mounting Plate 307246701 

2 X Series Consol  327364100 

3 Steering Platform 307246401 

4 X Series RH Deck Lift Arm Assembly 327803500 

5 X Series RH Footplate Carrier 307246800 

6 X Series R/H Footplate 301149000 

7 X Series Lift Link Plate 30836600 

8 Deck Lift Arm Spindle Spacer 189513800 

9 X Series LH Short Deck Lift Arm  328966700 

10 X Series LH Footplate Carrier 307246900 

11 X Series LH Footplate 301148900 

12 M10 x 25 Bolt 028002300 

13 M8 Washer 08819501 

14 Bearing Housing 301048100 

15 M8 x 20 Bolt 02825900 

16 M5 x 16mm Large Flange button head screw 019479500 

17 M8 Nyloc Nut 04920100 

18 Split Pin 1” x 1/8” 06823300 

19 X Series Deck Lift washer 08307700 

20 M10 Washer 10.8 i.d x 20.7 o.d x 2mm thk  088002400 

21 Front Wheel Bearing 10802200 

22 Bearing 6203 10811600 

23 4.8 x 10mm Pop rivet 12847900 

24 M5 Washer 088002800 

25 M5 Nut 04911400 

26 Deck Lift Cross Shaft Boss 303072500 

27 Deck Lift Clamp Boss 183536500 

28 Washer For Deck Height Adjuster 083077000 

29 Slope Alarm Bracket only on 4WD 301149901 

30 M6 x 20mm Screw 018000300 

31 M6 washer 089422200 

32 M6 Nut 04920500 

33 RH Deck Lift Arm 327803500 

34 28.5 x 17mm Washer 081258200 

35 M8 x 25mm Bolt 02826000 

 

 

         



2

3

5 SECTION: 19

4

9

1 12

7

11

79

12

7
11

7

9

9

7

77

101077

1111

10

11

7

7

107

10

11

11
7

76
6

6
6

7

7

12

7

7

12

7

10

10

10

7

10

7

7
10

7

8

8

8

8

ENGINE

13

           X SERIES - ENGINE
MOUNTING PLATE ASSY

14

15



                                           X SERIES ENGINE MOUNTING PLATE 
 

  JAN 2011                                                                            SECTION 19 

 

                                             

             PART DESCRIPTION      PART NUMBER 

1 X Series Engine Plate 301144500 

2 X Series Battery Tray  328965100 

3 X Series Chassis  327364000 

4 X Series RH Axle Bracket 301146300 

5 X Series LH Axle Bracket 301146400 

6 M8 x 25 Bolts 02826000 

7 M8 Washer 08819501 

8 Engine Mounting Bolt 01848700 

9 Engine Mounting Spacer 
X25 Use Seat Spring Spacer 

183029000 
31330800 

10 M8 Nyloc Nut 04920100 

11 M8 x 20 Bolt  02825900 

12 M8 x 30 Bolt 018005700 

13 Kawasaki Engine Ring Seal used on X25 4WD 149549100 

14 Oil Drain Adaptor used on X25 4WD 187188501 

15 Engine Bolt used on X25 4WD 019480900 

 

 

 

         



DRWG No:
ISSUE: 1
DRWG No:
ISSUE: 1

SECTION:20SECTION:

X0180601

COUNTAX
X-SERIES

K574J TRANSMISSION



 
 
Item No 

TUFF TORQ 
Part no. 

X-SERIES K574J 
TRANSMISSION 

PARTS LIST 
Description 

1 787Q0324060 K574J CNTX 
2 1A646084001 UPPER CASE KIT 
3 187Q0324160 LOWER HOUSING 
8 19216324360 MAGNET 
9 1A646029000 MAGNET HOLDER 

11 19215427281 SPRING 25 
12 1A646029510 BYPASS SHAFT A 
13 1A632029520 BYPASS LEVER 
14 19216829570 SNAP RING 10 
15 1C655036300 SEALING CAP 30 
16 22252000350 SNAP RING C 35 
17 22190080000 WASHER SEAL 8 
18 26106080122 DRAIN BOLT 8 * 12 
20 24421153507 SEAL TC 153507 
21 26106080552 BOLT 
22 26476080302 TAPPING SCREW 8 * 30 
24 187Q0334500 CENTER CASE J CMP 
25 19216824760 PIN 3 * 9.8 
27 26106100752 BOLT 10 * 75 
28 1A646024752 IDS VALVE 
29 1A646024761 IDS SPRING 
30 1A646024790 IDS FILTER 300 
31 19216825111 CYLINDER BLOCK (PUMP) KIT 
32 1A646025200 SPRING 
33 187Q0388830 PUMP SHAFT 
34 19215485310 E-RING 15 
35 24101062020 BEARING 6202C3 
36 187Q0324810 MOTOR HOUSING 
37 187K0099750 THRUST BALL BEARING 
38 187Q0025140 CYLINDER BLOCK KIT (MOTOR) 
39 19216825230 WASHER 12 * 24 * 1 
40 1A646025271 MOTOR SHAFT 
41 19215425310 SNAP RING S15 
42 1A646025400 MOTOR GEAR 11T 
43 168T2025280 BEARING 6202 RSR C3 
44 19216327060 THRUST METAL 
45 19216327100 SWASH PLATE ASSEMBLY 
46 19216327160 THRUST BEARING K81105 
49 1A646029911 CONTROL SHAFT 
50 168T2029920 FULCRUM 
51 168T2029800 TORSION SPRING 
52 168T2029740 CONTROL ARM A 



53 1A646029851 CONTROL LEVER C 
54 168T2029350 JERKY PLATE 
55 22137120000 WASHER 12 
56 1A646029940 COTTER PIN 1/8" * 3/4" 
57 22351060036 SPRING PIN 6 * 36 
58 22351060040 ROLL PIN 6 * 40 
60 26776120002 NUT 12 
61 1A646031570 DIFF GEAR KIT 
62 1A646033520 FINAL GEAR (54T) 
63 1A646033250 FINAL PINION COLLAR 
64 1A646033410 REDUCTION SHAFT 
65 19216833420 WASHER 12 * 32 * 3.2 
66 1A646033450 REDUCTION GEAR 37T 
67 1A646033531 FINAL PINION GEAR (10T) 
68 1A646089330 AXLE SHAFT, LEFT 
69 1A646089340 AXLE SHAFT, RIGHT 
70 19216334261 THRUST WASHER 
71 19216834270 RING 17 
72 19216334280 SEAL 19 * 32 * 8 
73 19216834350 BUSHING 
74 168T2034240 BUSHING 19.05 
75 1A646036121 BRAKE SHOE 
76 1A646036160 BRAKE LEVER 
77 1A646036171 BRAKE SHAFT 
78 168T2036180 BRAKE RETURN SPRING 
79 1A646036200 BRAKE ACTUATOR 
80 22351050032 PIN 5 * 32 
82 22351040016 SPRING PIN 4 * 16 
83 1A646025300 SPLINE COLLAR 
85 1A646083050 FAN, WHITE 
86 1A646083060 WAVE WASHER 
87 19215489090 SNAP RING 
89 19452141570 ALIGNMENT SLEEVE 11 * 7 
90 22351030020 PIN 3.0A * 20 
91 1A646024440 OIL SEAL 16 * 22 * .03 
92 24351020400 O-RING 1A 2040 
93 1A637024380 CAP 40 
94 1A632026450 FILTER 
95 22351030016 SPRING PIN 3.0A * 16 
96 168P3B29690 PIN A 
100 187Q0326250 IMPLEMENT VALVE COMPLETE 
101 1A637026350 3RD CHECK VALVE 
102 187Q0326300 CHARGE VALVE ASSEMBLY 
106 19485049290 O-RING 6.1 
107 187Q0324930 PIPING 3/8 A 
108 187Q0324940 PIPING 3/8 B 
109 187Q0326420 CONNECTOR 



110 187Q0326000 PUMP CASE COMPLETE 
111 26106080252 BOLT 8 * 25 
112 187Q0308090 SCREW, TAPPING 8*90 
113 26016080322 BOLT 8*32 
200 187Q0399110 SEAL KIT(K574A,B,C,E,F,G,H,J) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
JUNE 2006                                                                               SECTION 19 



X-SERIES 4WD HYDRAULIC
PIPES SYSTEM ASSY

SECTION: 21

8

9

7

2

1

3

6

4

5
1213

1414

15

16

17

19

18

20
21

23

24

22

11



 
 

X – SERIES HYDRAULIC 

PIPES SYSTEM ASSEMBLY 

     

 PART DESCRIPTION PART NUMBER 

 X-Series 4wd Hydraulic Kit 409431000 

1 X-Series 4wd Rear Transmission Pipe 1 178973000 

2 X Series 4wd Rear Transmission Pipe 2 178973100 

3 X-Series 4wd Front Transmission Pipe 1 178973200 

4 X-Series 4wd Front Transmission Pipe 2 178973300 

5 X-Series 4wd Front Oil Return Pipe 1 178973400 

6 X-Series 4wd Oil Return Pipe 2 178973500 

7 X-Series 4wd Oil Return Pipe 1 178973600 

8 X-Series 4wd Hose 1 178973700 

9 X-Series 4wd Hose 3 178973900 

11 X-Series 4wd Flexible Transmission Pipe 149546300 

12 X-Series 4wd Flexible Oil Return Pipe 149546400 

13 3/8” BSP M – 3/4JIC F 90 degree fitting (09608) 119069800 

14 ¾” JIC ¾” UNF ELBOW (8C50MXS) 119071000 

15 9/16” – 18JIC ¾” 16 UNF MM Straight BSP MM 
Connector (8F50MXS) 

119070200 

16 12mm Pipe Clamp Block + Plate 119071100 

17 16mm Pipe Clamp Block + Plate 119070000 

18 M6 Nyloc Nut 048001000 

19 M6 Washer (1/4” Washer) 08827800 

20 M6 X 45mm Cap Head Bolt 019480700 

21 Jubilee Clip OX 18-25mm 119070500 

22 Gates Sleeve 550mm long 389473600 

23 Return Pipe 4WD Tractor 149545500 

24 Flexible Transaxle Reservoir Pipe Flared 178965501 

JAN 2011                                                                                     SECTION 21 

 



SECTION:22

COMFORT  POWER
HYDRAULIC  STEERING ASSY

1

7

4

5

3

2

COMFORT STEERING ASSEMBLED VIEW14

9

8

10

12
1113

6



 
 

COMFORT POWER HYDRAULIC 

STEERING ASSEMBLY 

PARTS LIST 

     

 PART DESCRIPTION PART NUMBER 

1 Comfort Power Steering Unit 528007300 

2 M8 x 25mm Hex Head Bolt Z/P HT 02826000 

3 Washer 5/16” T3 LP Z/P 08819500 

4 X-Series Bearing 35mm i.d. 10900000 

5 X/W Power Steering Welded Bracket 327803700 

6 6 x 30 GP1 Tapered Groove Pin 05926100 

7 X-Series Power Steering Top Bracket 307255400 

   

 X-Series 2WD Comfort Power Steering 

Hydraulic Kit 

409431100 

8 X-Series Power Steering Pipe `T’ (Ends in Line) 
 
 

 
 

17898200 

9 X-Series Power Steering Pipe `P’( Ends at an 
Angle) 
 
 

 
 

17898300 

10 3/8” BSP Banjo Bolt  (AR10) 1.1/8” (28mm) long 119070800 

11 9/16” JIC Male Fitting (6F50XF) 119070900 

12 3/8” Self Centring Bonded Seal (Dowty Washer)  089422100 

13 12mm 2 Pipe Clamp Block + Pipe 119069900 

14 K57 Hydraulic Loop Pipe 178974000 

 X-Series 4WD Comfort Power Steering 

Hydraulic Kit 

409431200 

8 X-Series Power Steering Pipe `T’ 17898200 

9 X-Series Power Steering Pipe `P’ 17898300 

10 3/8” BSP Banjo Bolt (AR10) 1.1/8” (28mm) long 119070800 

11 3/8” Self Centring Bonded Seal (Dowty Washer) 089422100 

12 9/16” JIC Male – 9/16” UNF Male Fitting (6F50XS) 119070900 

13 12mm 2 Pipe Clamp Block + Plate 119069900 

14  4WD Power Steering Column( see section 9)                  183526700 
 

JAN 2011                                                                                     SECTION 22 




